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TEST REPORT

APPLICANT : Jeong Woo Chemical KATRI NO : SPHA15-00001330

BUYER : SAMSUNG ELECTRONICS CO., LTD RECEIVED DATE : NOV. 10, 2015
ISSUED DATE  : NOV. 16, 2015
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APPLICANT'S PROVIDED SAMPLE DESCRIPTION
ONE(1) SAMPLE OF LIQUID

STYLE NO. : J-225(EE0 0i 1)
TEST RESULT
TEST |ITEM
#1

Heavy Metal Content (mg/kg) : KS C I|EC 62321:2009
Cd <5
Pb < 10
CrVI < 2
Hg < 1

* Detection Limit : Cd — 5 mg/kg, Pb — 10 mg/kg, CrVl — 2 mg/kg, Hg - 1 mg/kg

<Remark> 1. Sample Preparation : |EC 62321 Ed. 1.0 b : 2008
2. Instrument
1) Cd, Pb, Hg : ICP/AES
2) CrVI : LV/VIS
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Leem, Seung yoon
Director General

Korea Apparel Testing & Research Institute, letters and reports are issued for the exclusive use of the clients to whom they are addressed. No quotations from reports or use of the Korea Apparel Testing &
Research Institute, name is permitted except as expressly authorized in writing. Letters and reports apply only to the specific materials, products or processes tested, examined or surveyed and are not necessarily
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amount of consideration paid for each service and not include any consequential damages. This report or certificate does not relieve seller/suppliers from their contractual responsibility with regard to the
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TEST RESULT
#1

TEST ITEM

PBBs (mg/kg) : KS C IEC 62321:2009

PBBs

Monobrominated bipheny|
Dibrominated biphenyl
Tribrominated biphenyl
Tetrabrominated biphenyl
Pentabrominated biphenyl|
Hexabrominated biphenyl
Heptabrominated biphenyl|
Octabrominated biphenyl
Nonabrominated bipheny|
Decabrominated biphenyl
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* PBBs : Polybrominated Biphenyls
* Detection Limit : PBBs (7 Compounds) — 1 mg/kg, PBBs (3 Compounds) — 5 mg/kg

* Note) 1. Sample Preparation : Test sample was extracted by organic solvent
2. Instrument : GC-MS
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TEST RESULT

TEST ITEM
#1
PBDEs (mg/kg) : KS C IEC 62321:2009
PBDEs
Monobromodipheny| ether < 1
Dibromodipheny| ether < 1
Tribromodipheny!| ether < 1
Tetrabromodipheny!| ether < 1
Pentabromodipheny!| ether < 1
Hexabromodipheny| ether < 1
Heptabromodipheny!| ether < 1
Octabromodipheny| ether <5
Nonabromodipheny!| ether <5
Decabromodipheny| ether <5

* PBDEs : Polybrominated Dipheny!| Ethers
x Detection Limit : PBDEs (7 Compounds) — 1 mg/kg, PBDEs (3 Compounds) — 5 mg/kg

* Note) 1. Sample Preparation : Test sample was extracted by organic solvent
2. Instrument : GC-MS
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